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Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Niumero

05021887

Page / Pagina:

1/4

(52) 229 989 1120 fax

Date/Dia: 12/09/2005

[Customer [ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - hem N* Customer’s Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacion de Venta
080599/02

Manufacture Process! Proceso de fabicacion. Product Type / Tipo de producto. Surface [ Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification /| Normas o especificaciones Stesl Grade |/ Grado de acero. Ends ( Extremos,. NORMAL BEVEL

API 5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones
168.30 X 11.00 MM
6 5/8 X 0.432 INCH

Length / Longitud.
5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity | Cantidad. 2 Pcs/pz

MNominal Weight | Peso Nominal
42.67 RKG/M
28.57 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Specimen condition Specmen dimensions Test Y. S. u.T.s. ¥.s
Condicion de la probeta Dimensicnes de la probeta temp Unit / Unidad Unit | Unidad ! Elongation
Heat N* Sample N*| Ls T | Type Size Area Temp KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N* Tipo Ori Tamafo Seccidn de Eul 0.5%
mim mm2 ensayo Required/Requerido Required / Requerido Required % in 2 inches
TMin: TMin: Min % = AP
TMax: T
LMin: 25.50 LMin: 42.18 Max Obt
C L Max L M %
23144 |18011 |C/B| ST |Rec | L | 25.80 x 11.10 |286.38 TA 32.67 45.84 0.66 38
23144 18012 |C/B| ST |Rec | L | 25.90 x 11.50 |297.85 TA 31.30 50.04 0.63 39
Ls: L of the ple [ L ion de la CIB: Body / Cuerpo RIU: Upset | Recalque TT: Heat Tr ITr Té
Tra: Specimen with heat al Lab y | Probeta da en lab ri NR: N lized and Temp IN ¥ TR: Q hed and Tempered | Temp yR d
N: Normallzed | Normalizado A: Annealed | Recocldo SR: Stress Relief / Relevado de Esfuerzo ST: As Rolled | Sin Tratamiento
Rec: Strip specimen | Rectangular Cil: Round bar specimen | Cilindrica Ori: Orientation | Orientacion L: Longitudinal / Long i
TA: Room Temp i Temp Ambi EUL: Extension Under Load Method UTS: Ukt tensile gth | R:
Obt: Obtained | Obtenido ¥.5.: Yield strength | Fluencia LMin: L i Mi | Minimo L itudi

TMin: Transverse Mini | Minimo T

TMax: Transverse Maximum / Maximo Transversal

Min: Minimum | Minimo
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Date/Dia: 12/09/2005

Customer | Ciente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order [ Chente Orden - ltem N*

Customer s Reference /| Referencia del cliente Manutacturer's Works Order N* { Corfirmacion de Venta
080599/02
[Manufacture Process/ Procese de fabicacion Product Type / Tipo de producto. Surface | Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Mormas o especificaciones Steel Grade | Grado de acero, Ends | Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones Length | Longltud. Quantity | Cantidad 2 Pcs/pz Nominal Weight / Peso Nominal
168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 EKG/M
6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT
[ HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerido HRC Heal/ Colada: Required /Requeride  HRC
23144 Min Max. 22.00 23144 Min Max. 22.00
Isampie { Muesira 18011 |End / Ext: |5ampie / Muestra 18012 [End / Ext:
Quadrant Aver Quadrant Aver
Cuadrante 2 3 Prom | Var Cuadrante 1 2 3 Prom| Var
1 OD/DE |78.4 |78.6|78.2 |78.4 1 ODDE 78.6|77.5|78B.7]|78.3
Unit / Unidad MWIC 77.8 |79.1178.9 |78.6 Unit / Unidad ..E.___S_.O 78.9]77.5]77.8]78.1
HRD ool §79.0 |78.1]78.0 |768.4]0.2 HRD [[s7]0]} 77.8|78.3]|78.2]78.1]0.2
Pipe N° / Tubo N°: Jue: /B Jrrs st Pipe N° / Tubo N°: Jus: c/s Jrre s
Min: Minimum | Minimo ID/DL: | i D 1 Dia Interno Ls: L of the be i L on de la Tra: Sp with heat treatment at L y [ Probeta da en laboratorio
Max: Maximum / Maximo Aver.: Average CIB: Body / Cuerpo NR: N lized and T 4 | N lizadoy R d A: Annealed | Recocido
ODIDE: Outside Di | Dia Prom.: Promedio RIU: Upset | Recalque TR: Q hed and Tempered | T lado y R il SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation | Variacion TT: Heal Treatment | Tratamiento Térmico N: Normalized | Normalizado  5T: As Rolled | Sin Tr i QT: Quenched | Templado

_ TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

sy _ _
B il ey —
23144 |18011 GOOD/BUENO

23144 ]18012 GOOD/BUENO
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Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Customer's Order / Cliente Orden - ltlem N*

Number/Nimero Page / Pagina (52) 229 989 1120 fax
05021887 3/4
. Date/Dia:  12/09/2005
[Customer / Cliente.  PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Reference | Referencia del chente Manufacturer’'s Works Order N® | Corfirmacion de Venta

080599/02

Manufacture Process! Proceso de fabicacion Product Type [ Tipo de producto Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification /| Normas o especificaciones.

API S5L/ASTM Al106/ASME SA106/ASTM AS53

,JULIO 1, 2000/99/1995-A95/99B

_m$1 Grace | Grado de acero.
B/X42 PSL1

Ends /| Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions | Dimensiones

Length | Longitud.

Quantity / Cantidad. 2 Pcs/pz Nominal Weight / Peso Nominal

168.30 X 11.00 MM
6 5/8 X 0.432 INCH

5.50 / 6.50 MTS
18.00 / 21.30 FT

CHEMICAL COMPOSITION

42.67 KG/M
28.57 LB/FT

/ __COMPOSICION QUIMICA.

Lomposition. % | Composicion %
c Mn Si cr | mo | s P Ni v Cu Al | sn|as || nnjcal e N | st 52
X 100 X 1000 X 10000 X 100
Heal ﬁ: Max
Colada Min
Sample N° [P Max] 25 | 120 40 | 15 | 30 | 30 | 400 8O | 400 40 15 100
Muesira N° Min 29 10
23144
18011 P 18 | 68 | 31 6 |a.2]2.4| 9 &0 0 | 143 | 21 8 5 0 0 27 o | 77 0 30.5
18012 P 18 | 68 | 30 6§ |a.2)2.7] s 60 0 | 142 | 22 8 5 0 0 29 o | 77 0 30.4
H: Heat | Colada P: Product | Producto |_
S51:SUMA Nb+V+Ti S2:SUMA Mo+Cr+Ni+=CusV
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure | Presidn Time/ Tiempo Resuits / Resultago
Unit/ Unidad. Value/ Valor Second! Segundos
PSI 3000 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION /

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricaciém de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.
Eléctrico-Horno de Afinacidn-Mdquina de Colada Continua. Acero calmado con aluminio.

INFORMACION SUPLEMENTARIZ2

Fully Killed Steel / Hormo de Arco

Tha ie to cartify that the products described here in wam manufactursd, sampled, lested, andiori

i wilh the 1 referenced and meets the mourements in sl respects  This cortificats i= issusd by & computerizad systam and it is walid with siectronic signature On the originel cenificate the trade-mank green coloured

Tenans’ s stamped. In case the owner of the cnginal cerificate would releass o copy of it. he must stest (5 conformity o e onginal one, taking upon fmssifl the meponsability for any urdawiul or nol allows:
e may it be used 23 a declaration of origin

usa. Any aHerston andior fnlsification will be subjectsd o the law
This cedificats is not o declerston o
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q = Tubos de Acero de México, 5.A,
0=m q_m Km 4337 Carr. México-Veracruz

Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / P4gina (52) 229 989 1120 fax

05021887 4/4
pateDia:  12/09/2005

[Customer / Clients:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer s Order | Chiante Orden - ltem N* Customer's Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacién de Venta
080599/02

IManufacture Process/ Proceso de fabicacion Product Type [ Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

|Standard or Specification | Normas o especificaciones. Steel Grade | Grado de acero. Ends | Extremos. NORMAL BEVEL

API SL/ASTM Al106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones Length | Longitud. Quantity | Cantidad. 2 Pcs/pz Nominal Weight | Pesc Nominal

168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 RKG/M

6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT

SUPPLEMENTARY TNFORMATION / INFORMACION SUPLEMENTARI2

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO0175-97
TAMSA REF: 557002

TAMSA QUALITY DEPARMENT SIGNATURE

TH Y CERTFSCATION DEET
i3 CACTON DE IDAD
HONO, Z AVILA

Quality System Certified
N" 110950

This = to canfy thet the products described hare m were manufactured, sampled, tested, sndior d in with the

referunced anc meets the moguiemants in nn.\asvanu This certificate i issued by 8 compuiarzed systam and il m valid with siectroni. signaturs. On the oniginal cartificate the trade-mark gresr: coloured
af tha angnal caftfficats would relsase a copy of i, he musl sftest de corformity 13 the original ane, taking upon himssift the reepansability for sny uslawdul o not pllowsd usa  Any and/or f
This caiificats is not a declamtion of origin nor may o be used &5 & declamtion of ongn

will fr muiy 1o the low

Estes documanto carifica gue kos producios descrion squl fusrmn , probados yio

de acusrdo con s especlicacitn ds mismnca y salisface B comespandientas requarmientos  Este certificado se amite un sistems

do y e whikie con lema slecironica. En el cartificado onginel el logotipe
Tenaris (varde) estd impreso sn ks hoja En caso de que ol possedor del carntficado entregue una folocopia dal misma, deber gatantizer la conformidad con el onginel, y se hace responeable por cualquier uso ilegal o mdetido Cualquier afarscion yio faleficackn sets sujels o e ley
— DICA 777 04 0

Esto cerificado no s, ni pusde sar usado, como una declamcion de oagen




